

Declaration of Conformity (according to 17050-1)

DoC no. 5310-0003/02

Seller: HellermannTyton GmbH
Großer Moorweg 45
25436 Tornesch
Germany

Identification / product: Cable ties and fixings

type: PA66 NA-002

UNS	product name
151-25219	NY3256
151-24619	KR6G5
151-24819	KR8G5
151-26819	CL8
151-26969	CL9
211-60019	H1P
211-60029	H2P
211-60039	H3P
211-60049	H4P
211-60059	H5P
211-60069	H6P

UNS	product name
211-60079	H7P
211-60089	H8P
211-60099	H9P
211-60109	H10P
211-60119	H11P
211-60129	H12P
211-60139	H13P
211-60149	H14P
211-60159	H15P
211-60169	H16P
211-60179	H17P

This is to certify that samples of our products mentioned above have been tested according to the parameters of the following standard(s): **NF EN 45545-2 (April 2014)**

We confirm that the test objects reached for requirements following Hazard Level:

test method	parameter	result	R22 HL	R23 HL
ISO 4589-2	OI Vol. %	40,0 %	3	3
ISO 5659-2	D _s max	245,3	2	3
NF X 70-100-1/-2	CIT _{NLP}	0,7	3	3

The certificate with the laboratory test report no. 15.0522 has been issued by RATP. This document is valid until **08/04/2020**.

Tornesch, 31.05.2019

i.V.



Heiko Schmidt

- Head of German Category Management -